SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.86 dBm) ™M1[1] 15.09 dBm)
706.1010 MHzZ| 705.5820 MHz
20 20 +
P _pnds 26.00 dB nde_ 26.00 dB
04 f o e 9.630000000 MHz 104 s BN 9.650000000 MHz
] Q factor 73.3 7 Q factor v 73.1
0 d 2
T
-10 o —
20 d / I
(et et e PN g e Ny
<450
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 706.101 MHz 17.86 dBm ndB_down 9.63 MHz ML 705 562 MHZ 15.89 dBm ndB_down 9,65 MHZ
TL 1 702.685 MHz -7.70 dBm nd8 26.00 dB T1 L 702.645 MHz -9.72 dBm nd8 26.00 dB
T2 1 712.315 MHz -8.27 dBm Q factor 73.3 T2 1 712.295 MHz -9.79 dBm Q factor 73.1
L I 4 [S JL 4 -

LTE Band 12

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Ref Level 30.00 GBm  Offset 11,10 db @ RBW 30 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.07 dBm) ™M1[1] 1643 dBm)
707.13360 MH?Z| A. 708.96910 MHz
1
= ndB 26.00 dB @ - ndB_ X, 26.00 dB
10d ] B vy 1.228000000 MHz 0d o a1 4 - 3.009000000 MHZ|
Qfactor 575.9 ] Q factor \ 235.4
/
od od y o
/ i 5
-1 d -10di %
/ / \
204 { !
P L T "/ - -
A T X v et
Ay oA
40 df -40 di
50 d -50 di
&nd 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.1336 MHz 14.07 dBm nd@ down 1.228 MH2 M1 70B.3691 MHz 16.43 dBm nd@ down 2,009 MHZ
TL 1 705.8902 MHz -12.03 dam nd8 26.00 dB T1 L 705.9635 MHz -9.32 dBm nd8 26.00 dB
T2 1 708.1182 MHz -11.82 dém Q factor 575.9 T2 1 70B.9925 MHz -9.56 dBm Q factor 235.4
L I 4 - [S JL 4

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.81 dBm) ™M1[1 14.93 dBm)
708.63900 MH?Z| 705.1420 MHz
= ndi 26.00 dB @ J‘ ndB 26.00 dB
. B - N B‘{,‘KF A 4.875000000 MHZz . et T P Pa - I A 9.830000000 MHZ|
o T 7 Q factor="" "\ 145.4 n 71.7
1 /
od 0 d
/ ,J{
10 df - 10 d +
[ /
20 d ! 20 d
o] . .
; ST NS W Ty T
40 df -40 di
50 d -50 di
&nd 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 708.639 MHz 12.81 dBm ndB_down 4.875 MHz ML L 705,142 MHZ 14.33 dBm ndB_down 9,83 MHZ
TL 1 705.042 MHz -12.94 dam nd8 26.00 dB T1 L 702.505 MHz -11.51 dam nd8 26.00 dB
T2 1 709.918 MHz -13.37 dém Q factor 145.4 T2 1 712.335 MHz -11.16 d8m Q factor 71.7
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5-4 of 24



womanie. FCC RADIO TEST REPORT Report No. : FG211502B
Occupied Bandwidth
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK [16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 1.09 2.71 2.73 4.48 4.49 8.99 9.01 - - - -
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
° Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.10 - 2.73 - 451 - 8.97 - - - - -
TEL : 886-3-327-3456 Page Number 1 A5-5of 24
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 12

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.22 dBm) ™M1[1] 15.42 dBm)
- H 707.57270 MHz - 707.18950 MHZ]
i leemn 1088111888 MHz Y 1088111888 MHz,
AT i VL P Mty e
104 10d Sals "
od r - 0 d
! \
10 df - A 10 ol \I
J{ \\ \
204 3 20d
. - et el P P 30 eV S A N
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.5727 MHz 16.22 dam ML 707.1895 MHz 15.42 dam
T 1 706.95455 MHz 8.14 dBm Oce Bw 1.088111688 MHz TL L 706.95455 MHz 8.19 dBm Oce Bw 1.086111688 MHz
T2 1 708.04266 MHz 10.58 dam T2 1 708.04266 MHZ 8.36 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.53 dBm) 16.54 dBm)
A 706.29520 MHz - 707.52400 MHZ]
JSNPS Np y- UY : 2.709290709 MHz ; 2.733266733 MHZ
'\ 10 d ¥
/
\ B / \
T o \
\ o / \
7 Y
\ / \
0 5
N | B RSN N
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.2952 MHz 16.53 dam ML 707.524 WAz 16.54 dam
T 1 706.14535 MHz 11.21 dBm Oce Bw 2.709250709 MHz TL L 706.13337 MHz 9.29 dBm Oce Bw 2.733266733 MHz
T2 1 708.85465 MHz 9.97 dam T2 1 708.86663 MHZ 10.22 dem
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK

M

iddle Channel /

5MHz / 16QAM

L I

ectrum -
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.25 dBm) ™M1[1 13.96 dBm)
708.22900 MHz 708.79900 MHZ]
= 4.475524476 MHz @ . 4.485514486 MHZ
A R R DT PO N E
10 d 'I' 1 o 10 d v (St S v i JATLNS
/ | I 1
od 1 0 L
{ \ ! \
04 - 10 d - -
\ |
20 df - 20 df +
\ L
o “\ S e —y - ~y/ P
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.225 MHz 15.25 dam ML 7DE. 799 MHz 13.36 dam
T 1 705.25225 MHz 10.51 dBm Oce Bw 4,475524476 MHz TL L 705.25225 MHz 10.21 dBm Oce Bw 4.485514486 MHz
T2 1 709.72777 NHz 8.03 dam T2 1 709.73776 MHZ 9.35 dam

L U

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 12
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.31 dBm) 15.20 dBm)
20 A 705.1620 MHz| 20 706.3010 MHz|
- Occ B : £.991008991 MHz 9.010989011 MHZ
T e 2 T,
10d 7 104 £
\ |
g / \ 4 f A
o 0 /
{ 1 7
-1 d 7 l‘ 10 d {
20 d 4 | 20 f
Y s ke pag e G AN
Y0 =50 dbr =
40 df -40 di
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705,162 MHz 18.31 dam ML 706.301 MHz 15.29 dam
T1 1 703.0245 MHz 11.43 dBm Oce Bw £.991008951 MHz T1 L 702.9645 MHz 10.04 dBm Oce Bw 9.010969011 MHz
T2 1 712.0158 MHz 10.91 dam T2 1 711.9755 MHz 9.17 dam
L I 4 [S JL 4 -

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0de SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
19.09 dbm)| MI[1]
1 p*
- ; 707.03010 MHz - .
A 1099300699 MHz o ¥ 2.727272727 MHz
W A narh A i s Pt A R -
104 oS W % oa 11
J [
od 0 d
/ I\ [
/ \
10 df i - -10 o
204 - | 20d
Nyl ~, NP PR SN
o e _— iR ==
40 d -40 de
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.0301 MHz 19.09 dam ML L 705.5520 MHz 15.50 dam
T1 1 706.94335 MHz 9.61 dBm Oce Bw 1.099300699 MHz T1 L 706.13936 MHz 9.29 dBm Oce Bw 2.727272727 MHz
T2 1 708.04266 MHz 8.90 dam T2 1 708.86663 MHZ 9.70 dam
L I 4 - [S JL 4 -
ctrum vectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
1.17 dBm)| 50 dBm)|
706.54100 MHz 705.0620 MHz,
20 1 4.505494505 MHz @ o - 8.971028971 MHz
1 I N L et I o
10d }A Y. -~ — 104 > e Ay
\ |
o d ] ) 0 di f
/ \ . ! |
-10 df - -10 + T
20 d 20 d jJ :
N . e = -
A0 Geer wSna ., ] NN
40 d -40 de
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705.541 MHz 13.17 dam ML L 705.062 MHZ 15.50 dam
T1 1 705.24225 MHz 9.22 dBm Oce Bw 4.505494505 MHz T1 L 702.9845 MHz 9.69 dBm Oce Bw £.971028971 MHz
T2 1 709.74775 MHz 8.67 dam T2 1 7119555 MHz 8.63 dam
L I 4 [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

] o
spectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 11,10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIQUSY INE_ABS PASES
20 UIB!I'F“H PURIOUS INE_ABS P, 20 dbim "Q‘
10 dBm 10 dBm (I \l\
0 de 0 dem ff
-10 dBm -10 dBm S
SPURIOUS_LINE_ABS f
20 dem 20 dim {J!
-30 dBm -30 dem ( §
-40 dem \ 10 cegld -
50 dem - v/\ Qsé;j:n A -
BN O W By [t
m -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 Mhz ~30.36 dBm -17.36 08 714.000 MHz | 716.000 MAz 100,000 kiz e aeet e 20,75 dbm _gml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99885 MHz -25.74 dém -12.74 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00025 MHz 53,04 dBm 10,94 dB
£99.000 MHz 701,000 MHz 100,000 kHz £09,25674 MHz 20.91 dem -9.09 d& 716.100 MHz 725,000 MH2 166 D00 kHz 716, 10645 MHz 29.37 dBm Z16.37 B
I ) b | 1 e
10:58:2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 30.00 dBm  Offset 11,10 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS PABS
6 5 5 ABS Line sPURIOUS INE_ABS PASS
20 UIB’I'F“H PURIOUS INE_ABS PABS 20 dbm
10 dBm prlbrsepri, 10 dBm AT "
CL- ; l 0 dem+ E
|
-10 dem ‘[ | -10 :IBL .
SPURIOUS_LINE_ABS { ¥
-20 dem ‘ - -20 dfjm b
-30 dBm W 0 dem T,
-40 dem 40 dBm
wr"// "*\__"
-50 dem = -50 dem:
%-——m”“fﬂ_‘/ i S
R -60 dBm e
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 69888666 MHz -27.58 dém -14.58 d& 714.000 MHz 716.000 MHz 100.000 kHz 71e 15884 T 13.01 dBm -mwl
598.900 MHz 699,000 MHz 30.000 kHz 698.92233 MHz -30.87 dBm -17.67 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 06548 MHz 27.23 dBm 1423 de
589.000 MHz 701,000 MHz 100,000 kHz 609,38661 MHz 13.00 dBm -17.00 dB 716,100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 0442 dBm 11 42 db
Y
I it w
10:56:25 2

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line SPURIQLUIS INE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P [‘\ 20 dhine ﬁ\ s
10 dBm \ 10 dBm {Jl \
0 dB \ 0 dem (
-10 dBm k -10 dBm T
SPURIOUS_LINE_ABS & 'J
20 dem \L‘ 20 dim IJ
-30 dBm "l!I -30 dem {“
-40 dBm 40 dBrgh / -
/ 7 N N
-50 dem - di *
: - m =
ey ——
S . —— ]
m -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | Powerabs |  ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -28.13 dBm -15.13 08 714.000 Miz | 716,000 MMz 100,000 kiz TR Ty 20.45 dbm _QWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,98606 MHz -25.88 dém -12.88 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00714 MHz 23.97 B 10,97 dB
599.000 MHz 701.000 MHz 100.000 kHz 692.23077 MHz 20.09 dBm -9.01 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.25 dbm ~14.25 db
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHIE GHEEKABS PABS
. . ' abs Line _§PURIOU$_|LINE_ABS PABS
20 ghine —BPURIOUS_LINE_ABS PABS 20 ch?
10 dBm 4 Y 10 dBrY % Y
0 d {f \ 0 dem I\\
-10 dem - -10 dg) !
SPURIOUS_LINE_ABS J l
-20 dem [ \\% 20 dim ‘
-
-30 dBm "' e dBm .J.I .
o .
-40 dem — - -40 dém :
-50 dem = 50 dém ™~
RN
=
S0 dEm 50 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -27.89 dém -14.89 d& 714.000 MHz 716.000 MHz 100.000 kHz 71267538 Wiz 12.01 dBm -1?WI
598.900 MHz 699,000 MHz 30.000 kHz 698,97228 MHz -31.21 dBm -18.21 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 07338 MHe 2023 dBm 1623 db
599.000 MHz 701.000 MHz 100.000 kHz 699.55844 MHz 12.18 dém -17.61 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.51 dBm -12.91 dB
Y
) i )
JAN.2022 10:57:05
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P {f\ 20 ghine % S
10 dem F \ 10 dBm: / \"
o de } 0 dem { \
-10 d8m ‘ -10 dBm
SPURIOUS_LINE_ABS \ J‘
-20 dBm T -20 dBm ,j
-30 dBm N L"‘\ -30 dem / T
40 dem \UA\A -40 dem \
-50 dem 50 disn =
et = 1" -h‘\i-—_“*-——-ugm
[Bm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -32.37 d&m -19.57 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.74525 MHz 18.96 dBm -11.04 d&
698.900 MHz 599.000 MHz 30.000 kHz 508.99825 MHz -28.33 dBm -15.33 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.01224 MHz -26.44 dBm -13.44 dB
£99.000 MHz 701,000 MHz 100.000 kHz 600.27572 MHz 19.51 dém -10.39 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -30.28 dBm -17.28 dB
T
il A il 1 [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

JAN.2022  11:06:40

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAFS | SPURIGNE CHNEKARS PABS
6 5 5 ABS Line sPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS JL
10 dBm 5 10 B et -\
b db ({ '\‘ 0 dem \
-10 d8m { | -10 B
SPURIOUS_LINE_ABS ! l \
-20 dem 1 ' -20 df 1
-30 dBm l\ . m =
Yal' 5 I+ LI,
-40 dem 40 dBm o
-~ \\~
-50 dem e -50 dem: e ]
- ~—
- " -
EHdBm- 60 dBm
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -30.04 dém -17.04 d& 714.000 MHz 716.000 MHz 100.000 kHz T1e27375 Wi 10.60 dBm -19W|
598.500 MHz 699,000 MHz 30.000 kHz 698,99695 MHz -33.33 dBm -20.33 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 01673 MHe 3109 dBm ~16.09 db
599.000 Mz /01,000 MHz 100.000 kHz £99.69031 MHz 10.31 d3m -19.59 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.13112 MHz -27.89 dBm -14.89 dB
|
I it i
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ssamonias. FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS_LINE [ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P . 20 dhine 4 s
N \
10 dém [l ‘l 10 dBm fl \
0 dB l\ 0 dém {
-10 dBm -10 dBm
SPURIOUS_LINE_ABS
20 dem 20 dim k
-30 dBm 7 Ui A -30 dem ’r 1
, N N/l
40 dem 7 i ¥ -
50 dem — .
ORI I By T i I (N
7
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -25.03 dbm -12.03 08 715.000 Mz | 716,000 MMz 100,000 kiz T 20.54 dbm _QWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99535 MHz -17.77 dém -4.77 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00185 MHz ~17.90 dBm 490 dB
599.000 MHz 702.000 MHz 100.000 kHz 699.26224 MHz 20.89 dBm -9.11 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.80 dbm ~11.80 dB
T
Il - i [ o

AN.2022  11:12:06

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . ' abs Line _§PURIOUS_|LINE |ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm - 108 o
f
ou [ M e .
| \ \
-10 dem / 10 dem r
SPURIOUS_LINE_ABS } W
-20 dem J 20 dBm h\—
-30 dem — -30 dem ¥
RS R ¥ e N
-40 dém = 40 dem =
P .
o] .
-50 dém ——— 50 dem —
I By e
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -28.82 dém -15.82 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.51209 MHz 9.18 dBm -20.92 d&
598.900 MHz 699,000 MHz 30.000 kHz £98,99046 MHz -28.20 dBm -15.20 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 01174 MHe 2593 dBm “12.93 db
599.000 MHz 702000 MHz 100.000 kHz 70116933 MHz 9.34 dBm -20.66 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -27.01 dBm -14.01 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE |ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P /_\ 20 ghine * S
10 dém { ll 10 dBm l \
o b t\ 0 dem :
10 dem -10 dBm ,}
SPURIOUS_LINE_ABS H ll
-20 dem -20 dBm
i
-20 dBm 7 ” -30 dBm T
\
40 derm. 4 — 40 dem J 1 k!
T W NS T
-50 dBm - S |
I = T g j
&0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -26.55 d&m -13.55 dé 713.000 MHz 716.000 MHz 100.000 kHz 715.72877 MHz 20.25 dBm -5.75 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99545 MHz -18.23 dBm -5.23 d8 716,000 MH= 716.100 MHz 30,000 kHz 716.00435 MHz -17.80 dBm -4.90 dB
£99.000 MHz 702,000 MHz 100.000 kHz 600,22627 MHz 19.79 dém -10.21 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -25.91 dBm -12.91 dB
T
il A il 1 [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

JAN.2022  11:10:d4

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_|ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dhim
10 dBm §
10 dem . S [
0de f + dem H
-10 dBm H d(lI-20 dem x
SPURIOUS_LINE_ABS ‘ ‘
20 dem l 20 dem L“
-30 dBm 7 -30 dem
M’ﬂ | B S
40 dBm 40 dBm
]
"
-50 dem -50 dem:
™Y e
NE— e e
=50 dem -60 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -20.64 dBm -16.64 05 715.000 Mz | 716,000 MMz 100.000 KAz 715 39311 Wz T = TIGYT
£58.500 MHz £93.000 MHz 30.000 kHz £98,99256 MHz -27.86 dém -14.86 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00215 MHz 26,96 dBm 1305 de
599.000 MHz 702.000 MHz 100.000 kHz 701,29421 MHz 8.34 dBm -21.66 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -28.22 dBm -15.22 dB
T
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 12/

3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE _|ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
h N
10 dBm {' I\ 10 dBm (‘ ‘
o dd l‘ 0 dBm [ L
10 dem IL -10 dBm -
SPURIOUS_LINE_ABS H J
-20 dem -20 dBm i
-30 dBm /v f\ -30 dBm H ?\
-40 dBm i v f - 40 dBm - ! A"
g . ‘ f\'\ f ] | ﬂjfl ~
50 dam - S’A\c:ajm - -
e g N
I B e s | RS- o — :
] -60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,88666 MHz -32.07 d&m -19.67 dé 713.000 MHz 716.000 MHz 100.000 kHz 715.73477 MHz 19.01 dBm -10.99 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99875 MHz -24.85 dBm -11.85 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.00465 MHz -22.56 dBm -3.56 dB
£99.000 MHz 702,000 MHz 100.000 kHz 600,25024 MHz 18.41 dém -11.50 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -29.18 dBm -16.18 dB
T
il A il 1 [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PABS
¥ . ; AlS Line _§PURIOUS_LINE |ABS PABS
20 ghine —FPURIOUS_|INE_ABS PABS 20 b
10 dBm 10 dém
frbuatom o i, o e Lo
ode ; dem 1\
-10 dBm J \ -10 dBm. i
SPURIOUS_LINE_ABS / I ]|
-20 dBm - -20 dBm
-30 dBm J -30 dBm L =
- —
-40 dBm: 40 dBm
_',.,/ —
50 dBm — 50 dem s
e ‘_“““hk—“.‘__
-60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -32,57 dém -19.57 de 712.000 MHz 716.000 MHz 100.000 kHz 715.28821 MHz 7.56 dBm -22.44 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99196 MHz -30.12 dBm -17.12 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,00295 MHz -28.53 dBm -15.53 dB
£99.000 MHz 702,000 MHz 100.000 kHz 70080569 MHz £.78 dBm -23.22 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.86 dbm -16.86 db
\
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 12 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P [_\ 20 gbine - s
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o dd j ! 0 dem H l\
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -32,29 dém -19.29 de 711.000 MHz 716,000 MHz 100.000 kHz 715.62288 MHz 50,34 dbm ~0.66 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99805 MHz -25.66 dbm -12.56 dB 716,000 MHz 716,100 MHz 30,000 kHz 716,00295 MHz -24.59 dBm -11.50 dB
599.000 MHz 704.000 MHz 100.000 kHz 699.38212 MHz 21.11 dém -6.89 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -29.47 dbm -16.47 db
T
i [ i 1 )
Date:r 2 202 11:25:11 o
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
[y WMM\ R e S
0dB I‘ + o dBm t
[ | \
-10 d8m | 10 dem
SPURIOUS_LINE_ABS r H k
“20 dem K 20 dBm H
-30 dBm -30 dem ‘.I“
w0 B By p [
- m -40 dBm oy
’)”f - \
-50 dem == S0 derm: =
;»_4—""’/._ h '
Teed
40 dom 50 dem s
Start 690.0 MHz 3003 pts stop 704.0 MHz | |[[Start 711.0 MAz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -32.16 d&m -19.16 d& 711.000 MHz 716.000 MHz 100.000 kHz 715,34316 MHz 7.24 dbm -22.76 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99096 MHz -32.43 dbm -19.43 da 716,000 MHz 716,100 MHz 30,000 kHz 716,00005 MHz -30.13 dBm -17.13 d8
599.000 MHz 704.000 MHz 100.000 kHz 70177972 MHz £.94 dém -23.06 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.28227 MHz -29.16 dbm -16.16 dB
T
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ssamonias. FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
ectrum [%] ] um

Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 ESGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
5 5 5 ABS Line _§PURIOUS_| INE_ABS PAS
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Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 69888666 MHz -32,36 dém -19.36 de 711.000 MHz 716.000 MHz 100.000 kHz 71565784 MHz 20.36 dBm -9.64 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.98836 MHz -25.67 dBm -12.67 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,00005 MHz -24.95 dBm -11.95 dB
£99.000 MHz 704.000 MHz 100.000 kHz 699.35714 MHz 20.14 dBm -9.96 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.54 dbm -15.54 db
\
il A I [] o

AN.2022 11:2B:30

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
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——— e
[ N
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Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangel | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -33.20 dBm -20.20 05 L 000 Wi | 716 PtD Wi 100,000 Kiz S TR TRT 524 B -zaﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98.99176 MHz -33.71 dém -20.71 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00664 MHZ 26 95 dBm 1308 de
599.000 MHz 704,000 MHz 100.000 kHz 701 82468 MHz 5.38 dBm -23.62 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.24670 MHz -25.81 dBm -16.81 dB
T
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
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___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -37.42 dém -24.42 d8 711.000 MHz 716.000 MHz 100.000 kHz 715.61788 MHZ 16.74 dBm -uwl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99855 MHz -28.87 dém -15.87 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00524 MHZ 27 44 B 14 44 dB
599.000 MHz 704.000 MHz 100.000 kHz 692.37213 MHz 18.57 dBm ~11.43 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -34.26 dbm -21.26 dB
T
Il - i [ o

11:24:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep
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Range Lo Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit

650.000 MHz 698.900 MHz 100.000 kHz 698.81553 MHz -34.74 dBm -21.74 d& 711.000 MHz 716.000 MHz 100.000 kHz 714,96853 MHz 4.96 dBm -25.04 dB

698.900 MHz 599,000 MHz 30,000 kHz 698,99456 MHz -35.28 dBm -22.28 dB 716.000 MHz 716,100 MHz 30,000 kHz 716,00025 MHz -33.17 dBm -20.17 dB

£99.000 MHz 704.000 MHz 100.000 kHz 70129021 MHz .05 dBm -25.05 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -31.24 dbm -18.24 db
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 12/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

11:39:30

ectrum =\ s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 98,8955 MHz ~40,07 dém -27.07 de 706.000 Mz | 716,000 MMz 100,000 kiz e aee e 20.36 dBm _QWI
£58.500 MHz £93.000 MHz 30.000 kHz £98.97627 MHz -40.11 dém -27.11 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.01194 MHz 38.62 dBm 5562 dB
599.000 MHz 709.000 MHz 100.000 kHz 699.57443 MHz 20.53 dBm -9.37 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -39.15 dbm -26.15 dB
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

TAN. 2022
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Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
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7 ——
B E— 40 dem
-50 dem -50 dem:
L~
-60 dBm -60 dBm: \\‘
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -35.18 dém -22.18 d& 706.000 MHz 716.000 MHz 100.000 kHz 707.49351 MHz .61 dBm -25.39 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,99955 MHz -37.93 dBm -24.53 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00005 MHe 35 30 dBm 2230 db
599.000 MHz 709.000 MHz 100.000 kHz 700.95305 MHz .26 dBm -25.74 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.01 dBm -19.01 dB
Y
I J1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
s 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P \ 20 dbime = /_\
10 dem l 10 dBm: [ \
o jl | 0 dém [ |
-10 dem e -10 dBm )
SPURIOUS_LINE_ABS | ll ;' \
20 dem " L 20 dim J I
-30 dBm If t -30 dBm 1
40 dem \\U{ 40 dem ,JJU
/
1 //v Y i b M I
-50 dam 0 dem
- S I v W e T h o <]
&0 dB *—k—""rl Ao ‘J wﬂ.w’w M fﬁ‘M llf le\w'F"w Vf\”‘"w e ]
T ™ -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -40.39 d&m -27.39 dé 706.000 MHz 716.000 MHz 100.000 kHz 715,38560 MHz 20.03 dém -9.97 db
698,500 MHz 599,000 MHz 30.000 kHz 698.99505 MHz -39.47 dBm -26.47 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00445 MHz -37.62 dBm -24.62 dB
£99.000 MHz 709,000 MHz 100,000 kHz 699,58442 MHz 20.69 dBm -9.31 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -39.48 dBm -26.48 dB
\
il A I [| o
Date:r 2 202 11:3B:49

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr

Limit $heck BAES | SPURIGNE CHNEKABS PABS

¥ . : ABS Line _§PURIOUS_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm 10 dBm
ods B e e e AT vy 0 dE it B s e Y e s e
1
|
-10 d8m i -1p dem 1
SPURIOUS_LINE_ABS & I
-20 dem 7 -0 dBm
‘ I \
-30 dém 4 B fjsu dem
i ——_—
40 derm s ¥ 40 dBm TM T
mper= “‘s\
-50 dBm -50 dem
'f\'_~____'

-60 dBm -60 dBm
Start 690.0 MHz 3003 pts stop 709.0 MHz | |[[Start 706.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -35.05 d&m -22.65 d8 706.000 MHz 716.000 MHz 100.000 kHz 709.21179 MHz 3.31 dém -26.60 dB

£98.900 MHz | 699,000 MHz 30,000 kHz 698,92912 MHz -36.10 dbm -23.10 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00455 MHz -36.47 cBm -23.47 dB

599.000 MHz 709.000 MHz 100.000 kHz 70178222 MHz 3.45 dem ~26.55 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -32.89 dbm -19.89 db

T
) i )
JAN.2022 11:3B:08
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
f |
10 dém \\ 10 dBm I‘ i
0 d ‘ 0 dem f‘ ‘l
-10 dBm ll -10 dBm ;
SPURIOUS_LINE_ABS f \ | \1
20 dem J : 20 dim A
| /
-30 dam j \ -30 dem T t
-40 dBm 4 40 dBm - i
Al N KN
.
-50 dem > -50 dem: o \-l t
. J 1] et ASOU SOV IROVEY (| WIS RNV SORS e [ L |
B -
Start 690.0 MHz 3003 pts Stop 709.0 MHz (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguenc | Power Abs ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69887777 MHz -44.13 dBm -31.13 d& 706.000 MHz 716.000 MHz 100.000 kHz PR AT 19.31 dBm -mwl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99535 MHz -43.69 deém -30.69 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00025 MHz 42.95 dBm 2005 de
599.000 MHz 709.000 MHz 100.000 kHz 692.62438 MHz 18.66 dBm ~11.34 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -42.97 dbm -29.57 dB
T
Il - i [ o
Date:r 2 202 11:4B:2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

JAN.2022  11:47:46

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . ' sk Line _§PURIOUS_|LINE_ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PABS 20 ch?
10 dBm 10 dBm
ode P SR B I I e .
-10 dem \ -1p dem
SPURIOUS_LINE_ABS I‘ \ 1
-20 dem J & 40 dBm L
.30 dem i . f‘su dBm i
— ——
-40 dem g o— T -40 dBm
’M
T -50 dBm
-60 dam 60 dém —
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£690.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -36.44 dBm -23.44 d8 706.000 MHz 716.000 MHz 100.000 kHz 707.75325 MHz 2.66 dBm ~27.34 db
598.900 MHz 699,000 MHz 30.000 kHz 698,98676 MHz -40.08 dBm -27.08 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00128 MHe 3769 dom 2469 db
599.000 MHz 709.000 MHz 100.000 kHz 704.68931 MHz 2.35 dBm -27.55 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.69 dbm -20.69 dB
Y
I 1 P
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Conducted Spurious Emission

LTE Band 12/ 1.4MHz

5p T|[ spect i
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
- - o et it | o, N e s e
J -50 dBm J
L opernird oo
70 dBm
-80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 624.97993 MHz -56.43 dBm -43.43 dB 30.000 MHz 690.000 MHz 100.000 kHz 633.87925 MHz -56.48 dBm -43.48 dB
725,000 MHz 1.000 GHz 100.000 kHz 972.67997 MHz -56.01 dBm -43,01 dB 725,000 MHz 1,000 GHz 100.000 kHz 984.32785 MHz -55.79 dBm -42,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.52237 GHz -45.10 dBm -32.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.62484 GHz -45.43 dBm -32.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94776 GHz -40.93 dBm -27.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -40,99 dBm -27.99 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34916 GHz -42.11 dBm -29.11 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.34816 GHz -42.10 dBm -20.10 d&
_— —_—
il A il I
L JL ) L L J
amn.z022 11

Highest Channel / QPSK

Spectrum mq“
Ref Level 0.00 dém Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBém
—— P
-50 dém t
m‘m"‘J
-70 dB
-80 de
-90 des
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 631.77941 MHz -56.49 dim -43.49 dB
725.000 MHz 1,000 GHz 100.000 kHz 913,79067 MHz -56,10 dBm -43.10 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.60435 GHz -45.23 dBm -32.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.92188 GHz -40.79 dBm -27.79 dg
7.000 GHz 9,000 GHz 1.000 MHz 7.35316 GHz -42,02 dBm -29.02 dB
i
JU J (] b
Date: 27.JAN 11:05:59
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 12 / 3MHz

pectrum 5 Spectrum
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fr‘hrrk PARS Limit fthnrk PAES
ine SPURIOUS INE_ABS PABS e PURIOUS INE_ABS S
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
n i P WS R " b LA, e
-50 derr J -50 dBm J
L eraef o
70 d8 70 dBm
.80 d8 -80 dBm
a0 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 614.43072 MHz -56.60 dBm -43.60 dB 30,000 MHz 690.000 MHz 100.000 kHz 640.22877 MHz -56.57 dBm -43.57 dB
725,000 MHz 1.000 GHz 100.000 kHz 947.63452 MHz -56.00 dBm -43,00 dB 725,000 MHz 1,000 GHz 100.000 kHz 874.14788 MHz -55,99 dBm -42,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49388 GHz -45.47 dBm -32.47 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.52587 GHz -45.25 dBm -32.25 db
3.000 GHz 7.000 GHz 1.000 MHz 6.94176 GHz -41.03 dBm -28.03 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.93326 GHz -41,01 dBm -28.01 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34516 GHz -42.10 dBm -29.10 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.34366 GHz -42,14 dBm -20,14 d&
—_— —
\ I ) ] ( I J o
D: 11:1 JAN.2022 11:15:48
ct i
Ref Level 0.00 dém Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBém
-40 dBém
' o
-50 dBm J
et oo
-70 dB
-80 de
-90 de
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 634,12923 MHz -56.43 dbm -43.43 dB
725.000 MHz 1,000 GHz 100.000 kHz 963,43165 MHz -55.91 dBém -42.91 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.48638 GHz -45.49 dBm -32.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93276 GHz -40.92 dBm -27.92 dg
7.000 GHz 9,000 GHz 1.000 MHz 7.35366 GHz -42.19 dBm -29.19 dB
il
J1 J e
Date: 27.JAN. 11:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 12 / 5SMHz

pectrum 5 Spectrum
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fr‘hrrk PARS Limit fthnrk PAES
ine SPURIOUS INE_ABS PABS e PURIOUS INE_ABS S
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
. e P NN AN v, e g o N NS
-50 derr -50 dBm
‘J W“J
70 dB 70 dBm
-80 d8 -80 dBm
90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 636.52905 MHz -56.03 dBm -43.03 dB 30,000 MHz 690.000 MHz 100.000 kHz 621.48019 MHz -56.28 dBm -43.28 dB
725,000 MHz 1.000 GHz 100.000 kHz 844.70324 MHz -55,92 dBm -42,02 dB 725,000 MHz 1,000 GHz 100.000 kHz 989.62689 MHz -56.06 dBm -43.06 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51087 GHz -45.44 dBm -32.44 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.96526 GHz -45.19 dBm -32.15 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91526 GHz -41.14 dBm -28.14 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.92426 GHz -41,07 dBm -28.07 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35416 GHz -42.04 dBm -29.04 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.35416 GHz -41.95 dBm -28.95 dB
—_— —
\ I ) ] ( I J o
D: 11:30:2¢ JAN.2022 11
ct i
Ref Level 0.00 dém Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBém
-40 dBém
— Y N,
-50 dBm J
et ol
-70 dB
-80 de
-90 de
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 633.52928 MHz -56.53 dbm -43.53 dB
725.000 MHz 1,000 GHz 100.000 kHz 822,10734 MHz -55.94 dBm -42.94 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.53087 GHz -45.41 dBm -32.41 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92426 GHz -40.98 dBm -27.98 dg
7.000 GHz 9,000 GHz 1.000 MHz 7.35616 GHz -41.70 dBm -28.70 dB
il
J1 J e
Date: 27.JAN.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 12 / 10MHz

pectrum 5 Spectrum
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fr‘hrrk PARS Limit fthnrk PAES
ine SPURIOUS INE_ABS PABS e PURIOUS INE_ABS S
-10 difE— -10 ddff
J5_LINE_ABS [ SPURT [INE_ABS_
-20 dBm
-30 dBm
-40 dBm
- - e S P N AR " - i o WSS R
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- ety
70 d8 70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 627.22976 MHz -56.35 dBm -43.35 dB 30,000 MHz 690.000 MHz 100.000 kHz 602.53163 MHz -56.44 dBm -43.44 dB
725,000 MHz 1.000 GHz 100.000 kHz 887.19551 MHz -55,91 dBm -42,01 dB 725,000 MHz 1,000 GHz 100.000 kHz 903.94247 MHz -55.35 dBm -42.85 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.45438 GHz -45.36 dBm -32.36 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.50887 GHz -45.24 dBm -32.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -41.14 dBm -28.14 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.91576 GHz -40.94 dBm -27.94 d
7.000 GHz 9,000 GHz 1.000 MHz 7.34516 GHz -41.93 dBm -28.93 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35866 GHz -41.85 dBm -28.85 dB
—_— —
\ I ) ] ( I J o
D: @ 27.JAN.2ZDZ22 11:40:40 JAN.2022 11:43:12
ct i
Ref Level 0.00 dém Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBém
-40 dBém
-50 dBm
M“J
-70 dB
-80 de
-90 de
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 605.68139 MHz -56.67 dbm -43.67 dB
725.000 MHz 1,000 GHz 100.000 kHz 99407608 MHz -55.90 dBm -42.90 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.52787 GHz -45.45 dBm -32.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93726 GHz -41.21 dBm -28.21 dg
7.000 GHz 9,000 GHz 1.000 MHz 7.35066 GHz -42.00 dBm -29.00 d&
il
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0040
40 Normal Voltage 0.0073
30 Normal Voltage 0.0164
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0093
0 Normal Voltage 0.0082

PASS
-10 Normal Voltage 0.0020
-20 Normal Voltage 0.0047
-30 Normal Voltage 0.0092
20 Maximum Voltage 0.0105
20 Normal Voltage 0.0000
20 Battery End Point 0.0028

Note:
1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A5-24 of 24
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LTE Band 17

Peak-to-Average Ratio

Mode
Mod.
RB Size
Middle CH

LTE Band 17 / 10MHz

16QAM

Full RB
5.83

QPSK
Full RB
4.84

64QAM
Full RB
6.52

Limit: 13dB
Result
PASS

LTE Band 17 / 10MHz / QPSK

LTE Band 17 / 10MHz / 16QAM
Middle Channel / Full RB

Spectrum 3 Spectrum 3
Ref Level 30.00 cBm  Offset 11,10 b Ref Level 30.00 cBm  Offset 11,10 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view @153 view
e —
= - s
o o T3
S
5 B =
00 00 -
N
E - 1E4 -
15 [
! h
k) 3y
1 \ 1 j
\ |
| .
| i
F 710.0 MHz i Mean Pwr + 20.00 di F 710.0 MHz Mean Pwr + 20.00 db
C y G ibution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2155 cbm 26,57 dbm 5.42 dB 2.56 dB 4.29 dB 4.64 OB 5.22 dB Trace 1 | 20,45 cbm  27.04 dbm 5.55 dB 3.13 d8 5.01d8 5.83 dB 5.25 dB
= S — —
[ BERREEE ] W e

LTE Band 17 / 10MHz / 256QAM
Middle Channel / Full RB

Spectrum k2
Ref Level 30.00 cBm  Offset 11,10 b

lo_att 0 dB__AQT 2ms @ RBW 10 MHz

@153 view

—

o s

<
00 hE
1E- A8
4
\ N/A
| N
1 :
¥ 3
‘ \
F 710.0 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 19,56 cbm 27,02 dbm 7.43 d8 3.22 dB 5.36 dB 6.52 dB 7.10 dB
— —
SERIAAEED e

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A6-1 of 14
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FCC RADIO TEST REPORT

Report No. : FG211502B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 490 | 489 | 9.73 | 9.79 - - - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.90 - 9.83 - - - - -
TEL : 886-3-327-3456 Page Number . A6-2 of 14
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 17

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.22 dBm) ™M1[1] 3.62 dBm)
708.72100 MHz - 707.99200 MHZ]
ndB X 26.00 dB ’ ndB 26.00 dB
Y B "\ 4.895000000 MHZ 04 P A N AN A LB o 4.885000000 MHZ]
Q factor 144.8 T G factor mﬂ\ 144.9
| od
e
-10 de -
L [ |
. !
" 20  end l\v-\
T O P Lo o N )
40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.721 NMHz 15.22 dam nd8 down 4.895 MHz ML 707.992 WAz 14.62 dam nd8 down 4,885 MHZ
T 1 707.572 MHz -10.43 dbm nd8 26.00 dB TL L 707.562 MHz -11.06 dam n 26.00 dB
T2 1 712.468 MHz -10.72 dBm Q factor 144.8 T2 1 712.448 MHz -11.47 d8m Q factor 144.9
L U J wa L JU J L]

Mi

ddle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.10 dbm)| MI[1] 17.05 dBm
1 707.1630 MHz 1 706.9430 MHz,
20 20
I P S —nd 26.00 dB - - nd 26.00 dB
104 ST ST T N e 9.730000000 MHZ, 104 P T e e Y e T 9.790000000 MHZ|
] Q factor 72.7 T Q factor 72.2
o d / 0 di | \
Th 4
-1 d s 10 di ] ¥
1
20d [P P 20 d R \d [ e
A P B W E——
30 -30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.163 MHz 17.10 dam nd8 down 9.73 MHz ML L 706.943 MHZ 17.05 dam nd8 down 9,79 WHz
T 1 705.165 MHz -9.16 dBm nd8 26.00 dB TL L 705.125 MHz -8.91 dBm nd8 26,00 d8
T2 1 714.895 MHz -8.75 dBm Q factor 7e.7 T2 1 714.915 MHz -9.13 dBm Q factor 72.2
L U J wa L JU J L]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.65 dBm) ™M1[1] 14.97 dBm)
710.76900 MHz 706.5630 MHz,
= Mhds 26.00 dB| @ ndB 26.00 dB|
. TNV, v LA, L . 4.895000000 MHz . N L B A 9.830000000 MHZ|
W T § G factor™™ 145.2 0 ] Q factor 71.9
od 0 di | \
J 2 |
- r
-10 df -10 d .
/ {
20 d . 20 d —F \‘
s L T P e T
i 0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 710.789 MHz 13.65 dsm nd8 down 4.895 MHz ML L 706.563 MHz 14.97 dam nd8 down 9,83 WHZ
T 1 707.552 MHz -12.23 dbm nd8 26.00 dB TL L 705.165 MHz -11,99 dam 26,00 d8
T2 1 712.448 MHz -12.50 dém Q factor 145.2 T2 1 714.995 MHz -11.48 d8m 71.9
L U J wa L JU J L]
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Occupied Bandwidth
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK [16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 4.48 4.49 9.03 9.01 - - - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
° Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.50 - 9.07 - - - - -
TEL : 886-3-327-3456 Page Number : A6-4 of 14
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 17

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.11 dBm) ™M1[1] 14.07 dBm)
- . 709.29100 MHz - 709.36100 MHZ]
- Oce By 4.475524476 MHz - Occ B 4.485514486 MHZ
} [ e VAP A . O L V) N R
10 ] 10 7 :
d a [ |
a o
7 \ i T
-tod Z10d \‘
i" l\ / |
20d 20d A
~ I 1
N P P D N iy - N
o vhs AV A ek LT
40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.291 MHz 16.11 dBm ML 709,351 MHz 14.87 dam
T 1 707.75225 MHz 10.18 dBm Oce Bw 4,475524476 MHz TL L 707.76224 MHz 9.23 dBm Oce Bw 4.485514486 MHz
T2 1 71222777 NHz 10.09 dam T2 1 71224775 MHZ 9.76 dam

L U

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.99 dBm) 16.67 dBm)
M 707.0630 MHz 706.2240 MHz,
20 ¥ 20
Tind s A \f? cc B 9.030969031 MHz 9.010989011 MHZ
S " iianantettl P A SRRy A
10d 1 104 +
[ [ 4
o4 f 0d T
/ \ / \
~1od i . -0 d - ‘\
/ \ / \
— , e W g L S gy P
JH BV e, n o e o
= p
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.063 MHz 17.99 dam ML 706.224 WAz 16.67 dam
T 1 705.4545 MHz 11.79 dBm Oce Bw 9.030965031 MHz TL L 705.4845 MHz 10.98 dBm Oce Bw 9.010969011 MHz
T2 1 714.4958 MHz 10.95 dam T2 1 14,4955 MHz 9.89 dam

L U

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I

Spectrum pectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1.05 dBm)| ™M1[1] 15.04 dBm)
710.51900 MHz 707.5020 MHz,
= T occ Bw 4.495504496 MHz @ o 9.070929071 MHZ
10d . A ATV WS 0d - s PR
{ / |
i i A
o ] .
/ / \
10 d - -10 di - -
7 \ 7 1
/ 1 \
vy " . -
N WL A ™ R TR
40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.518 MHz 13.95 dam ML 707.502 WAz 15.04 dam
T 1 707.75225 MHz .39 dBm Oce Bw 4,495504496 MHz TL L 705.4446 MHz 10.16 dBm Oce Bw 9.070929071 MHz
T2 1 712.24775 MHz 7.28 dam T2 1 7145155 MHz 7.24 dam

TEL : 886-3-327-3456
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SPORTON LAB.
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Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

&

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 de Mode Auto Sweep

Ref Level 20.00 d&m
SGL Count 100/100

Offset 11,10 d& Mode Auto Sweep

@1 svgPwr |[[®1 avgpwr
Limit fheck SPURIGUECHBEKARS_ PARS
Line _$PURIOUS_| INE_ABS_| . Line _§PURTOUS LINE_ABS | , | PABS
20 d8 [\ 20 dy - \
10d ‘ \ 10 d8 f \
0 dém ( T 0 dem JJ k
-10 den — -10 dBm: |
SPURIOUS_LINE_ABS_ I‘ \l K A
-20 dB l \ 20 dBm
=30d /1 »\ -30 dem 1“
d i J{\ LV"U \
-40 dBm 7 40 d ) 0y
/ J n/'pﬂ
‘ AT G T
|, j/"\__ﬁ___ﬁj L
i e -60 dBm
Start 690.0 MHz 3003 pts Stop 700.0 MHz | Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency | powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
£00.000 MHz 703.900 MHz 100.000 kHz 703.80306 MHz -31.50 dBm -16.50 dB 711.000 MHz 716.000 MHz 100.000 kHz 715.69780 MHz 21.28 dBm -8.72 dB
703.800 MHz 704.000 MHz 30.000 kHz 703.99156 MHz -26.13 dBm -13.13 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00564 MHz -24.39 dBm -11.39 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.34715 MHz 21,29 dém -8.71 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -28.40 dBm -15.40 dB
il 1
L J J L J -
Date: 27.JAN Date: 27.
pectru oz ||| spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
Y . . ABS Line _§PURIOUS_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20 ki
10 dBm 10 dBm
A Aerinsp ooty E/.»sn’!w RS SRRPIRTINS WIPE. FONTL PN ,\
. % dem -
-10 dem f | 0 dem. t
SPURIOUS_LINE_ABS l \ L,
“20 dem (1 20 dBm t
-30 dBm -30 dem -
P ~——_
-40 dem - 40 dem
,// ——
-50 dBm — -50 dBm
e \\w
-0 dBm— 50 dBm -
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  Atimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -32.13 dém -19.13 d& 711.000 MHz 716.000 MHz 100.000 kHz 714,20421 MHz 5.07 dém -21.03 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99675 MHz -31.87 dBm -18.87 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00554 MH= 29.46 dbm 16,46 dB
704.000 MHz 709.000 MHz 100.000 kHz 706.17532 MHz 7.64 dBm -22.36 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -28.84 dBm -15.84 dB
T
) i )
JAN.2022 14:3B:38 Date: 27
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SPORTON LAB.
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LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

oo
Spectrum | (=)|[ spectrum ] =
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Swesp Ref Level 20.00 dem Offset 11,10 d& Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 fvgpur @1 AvgPwr
Limit ¢heck PABRS | SPURIGHIE CHBEKABS PARS
Line _$PURIOUS LINE_ABS pAkS Line _PURIOUS JINE ABS | _ | PABS
20 d&m " 20 déi r\
. I . ﬂ
10 dBm wd ( \
0dBm j \\ 0 dBm: T \
_10dem , -10 dem —
SPURIOUS_LINE_ABS, |' W| ﬂ \
20 dam - -20 dBm.
F
-30 dB ﬂJ t ﬂ -30 dBm /\ ‘,l'\
-40 dam ")( h\"\ T || <0 cem , [ \\
dg L w&,ﬂm ‘. mw ™,
50 dBm f 50 ' fo T
I = Ly W Pognsd Y - N L N L
5L -60 dBm =
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
620.000 MHz 703.500 MHz 100.000 kHz 703.85306 MHz -31.60 dBm -18.60 d& 711.000 MHz 716.000 MHz 100.000 kHz 71566783 MHz 20.54 dbm ~3.46 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99496 MHz -24.59 dBm -11.59 d8 716.000 MHz 716.100 MHz 30.000 kHz 716.00005 MHz —25.48 dBm “12.48 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.30220 MHz 20.40 dBm -9.60 d& 716,100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.78 dBm -15.78 dB.
—_—
N ] b e [ ] ]
Date: 27.JAN.2022 14:37 Date: 27. 14:45:51
Spectru u%;‘ Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 di Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit $heck PAES | SPURIGECHHEKABS PABS
. . x ABS Line SPURIOUS, INE_ABS PAES
20 ghine —FPURIOUS_|INE_ABS PASS 20 ki
10 dBm 10 dém
r“‘”"-'ﬂ““w'»\m L lesran e i
0dB T t Dﬁ;am U"j]
[
-10 dem ‘ \ 0 dem. |
SPURIOUS_LINE_ABS J \ 1
20 dBm ] 20 dBm W
-30 dBm ] -30 dBm u Tl
e I !
-40 dem -40 dem =
L~ .
50 dBm ] 50 dBm
e .
e \ﬁ_‘m‘,
5 drr -60 dem ]
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  Atimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.,89306 MHz -32.75 dém -19.75 dé 711.000 MHz 716.000 MHz 100.000 kHz 71507842 MHz 6.69 dBém -23.11 dB
703.500 MHz 704,000 MHz 30.000 kHz 703,99875 MHz -33.11 dBm -20.11 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00255 MHz 32.00 dbm 19,00 db
704.000 MHz 709.000 MHz 100.000 kHz 70582567 MHz £.38 dBm -23.62 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.64 dBm -16.64 dB
\
) i )
Damer 27.JRN.ZDZZ 4 Date: 27 14:48:11

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A6-7 of 14




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum =[] Spectrum v
Ref Level 30.00 dBm Offset 11.10 dB Mode Auto Swesp Ref Level 20.00 dém Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 fvgPwr
Limit ¢heck PABRS | SPURIGHIE CHBEKABS PARS
Line _$PURIOUS_) INE_ABS, PABS Line _§PURIOUS_) INE_ABS_| PARS
20 dBm 20 db x
I
10 dBm | 10 dB ,f 1‘
[l A
0. dBm ‘ \ 0 dem t Ll
-10 dém 1 -10 dBm 7
SPURIOUS_LINE_ABS, L }J ,1
20 dém - Ll -20 dBm .
-30d8 J ]ﬁ r"‘ -30 dem ("\ '*
-40 dBm } i ‘l 40 dem er]r \
-50 dim A ‘/ ""‘%J L ﬂ —{U\ d ’ \LM ~
[ | WMV.L,«U‘ L/ Lpsrtn S P N
EL -60 dBm.
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | REBW | Frequency | powerabs | ALimit
650.000 MHz 703.200 MHz 100.000 kHz 703.82306 MHz -35.67 dem -22.67 db 711.000 MH= 716,000 MH= 100,000 FH= 71567263 MH= 18,87 dBm 1113 48
703.900 MHz 704.000 MHz 30.000 kHz 703.98566 MHz -28.52 dBm -15.52 di 716.000 MHz 716,100 MHz 30.000 kHz 716.00075 MHz Z27.05 dem Z14.05 dB
704.000 MHz 709.000 MHz 100,000 kHz 704.33217 MHz 19.38 dBm -10.62 dB 716.100 MHz 725.000 MHz 100,000 kHz 716, 10445 MHz Z33.85 dBm 2085 d8
—_—

Il )

7.JAN.2

022 15:04:

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%;‘ Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 dhine
10 dBm 10 dBm
I“"""‘"""""“‘V““““V‘W“mh[ Lsiptoinin, ;,M-\Hr‘wwq,\
0 dB - \ 0/ dem T
-10 dem { t 0 dem. L
SPURIOUS_LINE_ABS J \ \
“20 dem H i 20 dem L]
-30 dBm -30 dém r
.——-‘._-"‘-
—— —
-40 dBm -40 dBm —
/,—vf"—’ \\‘,“\_‘
-50 dBm = 50 dem —_— \\U
-60 dem I————
Start 690.0 MHz 3003 pts Stop 709.0 MHz ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Bpurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
590.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -32.85 dém -19.85 d& 711.000 MHZ 716.000 MAz 100.000 kHz 714.75874 MAz .47 dBm -24.53 db
703.900 MHz 704,000 MHz 30.000 kHz 703.99965 MHz -33.67 dBm -20.67 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00165 MHe 3522 dbm “15.22 db
704.000 MHz 709.000 MHz 100.000 kHz 70475674 MHz 5.35 dBm -24.65 dB 716.100 MHz 725,000 MHz 100.000 kHz 716,17557 MHz -30.32 dBm -17.32 dB
Y
I 1 P
Date: 27.JAN.2022 15:05:58 Date: 2
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samonias. FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge /1 RB

Spectrum (1] Spectrum v

Ref Level 30.00 dBm  Offset 11,10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11,10 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100

(@1 AvgPwr @1 AvgPwr

Limit ¢heck PABS | SPURIGMIG OHSEKARS _ PABS

| 5 § . bo Line _$PURIOUS_| INE_ABS_| PA
20 ghine —pPURIOUS_LINE_ABS PA | 20 dim [

v
@ ¢

10 dBm

1\ Il
\

-10 d8m 10 der /
SPURIOUS_LINE_ABS, { \
-20 dB
l [
-30 di

. H

-20 dBm:

-30 dBm

-40 dem

—t, | |
|~
72|

-l

"
50 dem / L\V‘VW J{‘,lr W\’ f.'-\ - J ‘\\
L
A — »\MN-«.,-/J L.m\,f‘w AV\I\M,\“\r"-"f‘ - e L~ o o,
i

Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequenc | powerabs | ALimit | Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit

680.000 MHz 703.800 MHz 100.000 kHz 703.89306 MHz -39.78 dém -26.76 dB 706.000 MHz 716,000 MHz 100.000 kHz 715.39560 MHz 20.87 dBm -0.13 dB.

703.900 MHz 704.000 MHz 30.000 kHz 703.99216 MHz -37.18 dém -24.18 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00135 MHz -37.02 dBm -24.02 db.

704.000 MHz 714.000 MHz 100.000 kHz 704.57443 MHz 20.49 dBm -9.51 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -38.62 dBm -25.62 dB

)i J ] [ ] (]

Lowest Band Edge / Full RB Highest Band Edge / Full RB

m l m
spectrum u%," Spectrum v
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit Gheck PAES | SPURIGHIS CHBEK RS _ F'A%‘S
_SPURIOUS_| INE_ABS._| PABS 20 dhine —FPURIOUS LINE_aBS PABS
10 dB
[ i it T R ,G"W A e A et sty e A A P
-10 d8m \l -lu dam
SPURIOUS_LINE_ABS_ ‘ l
-20 dBm -0 dBm T
|‘l J
\
-30 dém Ia dBm .
g ——
-40 dam i 40 dB Ty
50 dB e
\"‘-_
60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW [ Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 703,900 MHz 100.000 kHz 703.89306 MHz -33,45 dBm -20.45 dé 706.000 MHz 716.000 MHz 100.000 kHz 707.37363 MHz 4.42 dBm -25.58 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99815 MHz -36.15 dBm -23.15 dB 716,000 MHz 716,100 MHz 30.000 kHz 716, 00884 MHz Z34.81 dbm 5181 db
704.000 MHz 714.000 MHz 100.000 kHz 705.61339 MHz 4.56 dBm -25.44 dB 716,100 MHz 295,000 MHz 100.000 kHz 716, 10445 MHz 31.60 dBm =16 60 0B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB
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Rangelow | RangeUp | RBW | Frequenc | powerabs | ALimit | Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
590.000 MHz 703.500 MHz 100.000 kHz 703.89306 MHz -39.99 dém -26.99 dB 706.000 MHz 716,000 MHz 100.000 kHz 715.38561 MHz 19,76 dém -10.24 dB.
703.900 MHz 704.000 MHz 30.000 kHz 703.99555 MHz -36.36 dBm -25.36 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00405 MRz 36,83 dbm 23.83 dB
704.000 MHz 714.000 MHz 100.000 kHz 704.50440 MHz 20.70 dBm -9.30 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -39.06 dém -26.06 dB
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__Rangelow | Rangeup | RBW [ Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 703,900 MHz 100.000 kHz 703.89306 MHz -33.77 dBm -20.77 d& 706.000 MHz 716.000 MHz 100.000 kHz 706.72428 MH2 3.48 dBm -26.52 dB
703.500 MHz 704,000 MHz 30.000 kHz 703.57617 MHz -37.33 dbm -24.33 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00025 MHz -36.44 dBm -23.44 dB
704.000 MHz 714,000 MHz 100.000 kHz 706.91209 MHz 3.80 dBm -26.20 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -32.73 dbm -19.73 db
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